R SR N’-;’_B N42 P42, RMA42 aomavmowea
D ,sﬁssv T82, R82, S82 SNOWCASTER /
UB38, L62, M52 UTILITY BLADE . -

.. BG42, B97, B9GSA BAGGER

Parts Catalog 8-2982

- . oo ’ NDTE This cataiog replaces - ;
e A , o catal0982981 ] 1.

. 6-92-RP-500-217 '

, : L
4 /D
g
1 i . .
§ ; .

Snowcaster- - S Lo T

“
A T e AR g e A
@
=1

'ATTACHMENT. APPLICATION. CHART DR LT R T T A

[

. TRACTOR -~ - ATTACHMENT . A o T o . ' L T

Teesv | : R L ‘ . ‘.
. : " . . RMa2 ) R82 | UB38 — ‘ ‘ % ‘ ‘ . , , ) -

- . : : "BG42- | Naz2' | -882 | Lb2 , : :

= ' » ' : S96SA-| Pa2 N43 182 M52 B97

108 PIN 14031940
v and after

© 110 FIN 14032840 ' S s "
4 . I 1 @
and after ' X T . X .

i1, L Xs

NS S
1

%

Sz 114 XX
116 PIN 14047500~ R
" to 14066900 ° X X X

Ingersoll Eqmpment Co., Inc.
' anaafters' XS X X Toxe | | P _— | /r |

> % |x |x?
Tae |3 > I | x|
%

' '101.2. 1.0.14‘ . ‘ xX? X X | x’ X NCIRE ‘ 3

Also requires C29674. cover kit.
-Also requires C28671 cover kit. -
- To ‘be used with N43 only..

To be used w:th P42 and RM42 only

E{‘l
§
BWN

L

|
L

]

o
TR T MM S e it 8 b

- , . :

!
3
bof
a



2 e GENERALINFORMATION‘ el T o L o

INDEX . " PARTS ORDERS

1}' o

»‘*’%
N

There is an'index at the front and rear of this catalog - All orders must include.the following informatjon::

The front index is an alphsbetrcal mdex of the mayor . -‘_Correct part number. . . i - : _ ) .
groups or assembhes o BRI ’ ‘ S A T AR

- . T "o . 20 Complete descrlptron of pert or component : . c
: The rear mdex is a numencal lndex af the part

2
. numbers and pages on whrch these. numbers are ' 3. Total quantnty of each part or component
shown :

4

ar T —
b

: A . : .~ Praduct model number.
ILLUSTRATI_ON Lo ST _ : Ll P r
' C ‘ ) ’ 5. All necessary product identification numbers.
Each illustration in this cafalog_shows a group of ‘ - ' o o . P _ : S
parts ‘or components. These parts and components B, - Method for sending the parts. o o .- T o Co j
.are aligned approximately as the parts and com- - I ' CL o o A!.PHABET|CAL INDEX
" ponents on your machine. Each part and component 7. Complete and correct address . ‘ ' B )
in ‘an-illustration has a reference, number. These

o T , -

T R

it b

REWCA.
bt

L R

TR A

‘ T e L - . BAGGER SECTION .| . Page Grd -
reference numbers are inalist on the page opposite’ . CATALDG REVISIONS R ; . ) Co : e o . o . e

of the illustration. Next to the reference number is ; ‘ BN . Batfles (397} e ....33 . C6
the- part number, descnptron and required quantrty .. As the product changes new pages wrll be avallable.' ) . ) O .. Bagger Assambly (397,‘ _- T 31 oS ca
- of the parr shown in the lllustratlon o . - for your catalog. A notice will be issued. . . . T I Decals o oo e e .37 .. Cc10
. R T o Bagger Assembly lBSBSA, BG4A2Y. ... ..... .38 . Cs
UAR - "Use as required’’ 1nd|cetes that the-part o IMPORTANT: Put.all revisiohs lI"ltO the catalog as, o o , } , ‘ S S Tl _ Lo . <
quannty is. varlable o, L L e . 500N as posslble ' ) : '

L . . " ) ' . MOWER SECTION
‘ NSS Not sold separately" indicates that the part RIGHT HAND AND LEFT HAND CoL ‘ ' ' L S - : S, : .
is only available as a component of an assembly or " lDENTlFICATION o o : L ' . . . Decals..... e Sy ci0'
the part must be purchased locally. If the part is an L o T KIS-COVEE . e e 15 B2
assembly componeit, the description will be in- o The words nght hand (RH} and left hand {LH} as us- ) T ) : o . Model N43 . .... .. .. e e 8.7 AB-AS8
dented under the assembly description in the parts © edin this catalog indicate the direction wh'eyou arg oovoo 0 o L . . Model N42 . .". .. ... -; e L. T 0913 A10-A14
_ list, . - - " _in. the’ operator’ s seat | operatlng DT .o i T - e . ...17-23  B4-B10
- 0 > ‘ position. o . e -

OJ’L - "'Obtain locally"
- ”Footnotes" are added to a part number when SNOWCASTER S‘EC""ION ‘ . .
more information is needed for adentlflcatuon They R o . : S . ' i ‘ L ’ L : B12
only relate to the part numbers lndlcated L ' o : : ‘ o : L ) g:g:{sand Chute Assembly s o gg c10
: o ' SRR ' A S o e o ' " Mounting Components and Drive System ... .27 B14
INDENTED'DESCHIPTIONS R N : ey o . . Lo o e ' - ) . ’
An assembly can have many components The com- . S T
ponents of an assembly are indicated by an indentéd T L - . , -
description. The quantity for an indented partis the - ' : : ca - : , . . . Decals........ . T U L. .37 c10
‘total needed for that complete assembly See the = . : ’ o S o - . . "Entire Parts List . ... ....... /. T, 29 . - C2 -
'example ) o ‘ o . : S : e oy . o . s T

.- 'PARTNO.  DESCRPTION = - R . ReaD

- 55189 CYLINDER ASSY - rear steering ........... e S I : : ' K
58208 . SOCKET ASSY - rear cylinder : .

68966 . PLUG - adjusting, socket ElSS\/
55957 .. SEAT -socketball . ;... ... ... .. ... . T
56210 © SPRING -.socket ...... SR PR e, T

. BB208 SEAT -socket spring . ... ... ... ... ... ... '
45175 ‘CLAMP ASSY - socket assy . .

i 16- B36 - BOLT - 1/2” x'2-1/4"" N.F. hex'
34 }@2' 104 PIN - cotter, 3/16" x 37 .. .. ... ... .o .
35 . %7 BB8BY . . STUD - ball, socket & cylinder

- 36 13- 410 ‘ BOLT - 1/4" x 6/8"" N.C.,hex . ... .. ...... ... .. - . e e
37 92- . 4 LOCK WASHER - 1/4” SAE ’ o )

~ UTILITY BLADE SECTION

[£+]
Q
OOO0N00

: ,""..- .

BN - - _'\4_: (%] N —

e
o

.‘-.



S <i\|43no"rhhvuimowgn' L - B
" DECK, BELT, DEFLECTOR AND SPINDLE ASSEMBLY

4 ) REF.  PARTNO.  DESCRIPFION " \ O
C 29415 DECK - mower 38 {970 mm) .. ........... PR e,
" C 29420..  DEFLECTOR-chute ............... PR [P L AR
€ 29421 - ROD -hinge......... SR e e e e g
.C 29423  'BRACKET.- hinge . ..... PR S P
C 29424  'RING™-retaining ...................... R P '
. “111- 132 BOLT - 5/16" x 3/4'' carriage ... ......... DI IPIP (e
.5 131-- 811 NUT-- 5/16"" flange lock . . . ... ... e e RTINS T
C 29425  SPINDLE ASSEMBLY ....................... e
. € 30107 © PULLEY -spindle ............ P T A SN
10 C 28690 BOLT - 5/16" x' 1/2" selftapping . . . . ............. T
11 - C. 28427 BLADE - 19.44'" {493 mm)....... e e e e
12 113- 206 BOLT - 3/8” -16x3/4" ... ... .......... .. ... P
13 0 192- 21 LOCKWASHER - 3/8"" ...... [P el e
14 = C 29691 - BOLT - 5/16" x 1" self-tapping . ... .. A :
15 131- 1181 NUT - 3/8"lock.....\..... NP S e
16 . C- 29441  'BELT -drive ......... PR S e P A
17 C 29422 - SPRING-hinge ............. IR B N S .
18 C. 30385 - ARM ASSEMBLY -idler .......... R SRR
19 'C 16714 BUSHING -sleeve .. .. ... T N _
- 20 C 26090 PULLEY -flat ... .......... e Ve e "
21 113- 410 BOLT - 1/2".x 1-1/27 ........
22 - 131-1308.  NUT-1/2"1lock............ e T '
23 . C 14482 'SPRING - tension ... .. e e Ve e =
24 C 16745 BOLT - shouidir . . .......... ... e e e e e .

T
OONDOEWN =

- 25, ° 195-2029 ° -WASHER-3/8"............. e e

.28 - C 29512 PLATE - reinforcement .. ... ... e e e

} 27 C 29812 WASHER -spacer ............... ~;

J. .28 195- 833 - WASHER -spacer ............ RPN PP e Seeeeas
N

829825 B - S © o June 1992




f "% .} REF. .- PART.NO.-

BT S B S BT

C 29429
C 20005

138- 96
111+ 132

129: 102
10 - € 29433

14 138- 2073
16 195- 518
. 18 C 27096
19 . .C 10821
22 .- -C 19088
23 - 131-1182

26  C 26736

26 C 16745
\ 27 131- 1181

14066900

———— T T - ‘ . 8-2982-7

1. C 29428 °
192- 20

3

4

5 "
) € 10482
7

8

9

17 C 29442%
12 - C '29443*
13 "'C 15278
15.© .. 113 3 -
17 192- . 19."

20 195 533,
21 © C. 10898

24 . C 26033

* see page 15 if this mower
is used on tractor models
110-all, 116:prior to PIN

N43 ROTARY MOWEH
MOUNTING FRAME AND AXI.E

DESCRIPTION o

'BRACKET - haight adjust . ... ... .. PP e e e, e
BOLT-6/M7 X687 ...... ... ... ... .. fees .
LOCKWASHER - !16” e e e e N
AXLE -rear . ................ e
PIN - height adjust .. ... ... '
SPRING - compression ... ... o
CPIN-roll 3/16 x 1L e I e P e
BOLT - 5/16" x 3/4" carnage

“PIN - splral 316" x 1-1/4

* PIN - safety ..... e

. LINK adjusting ... ... e e e e e ey
TWHEEL -gauge ... e e e L
© BOLT -shoulder . ... ... ................... e e

....................................

BOLT - /4" x'3/8" ... ......... e Pt s
LOCKWASHER - 1/4" ... .. e E e e e AT, '
WASHER - 1/4” ... ............ e e
. LINK - Ilft ........ T e e e

..... L

................................

NUT- /16 LT e

BOLT - “J'" ....... L

................

" REQ'D

Y

NRNRRBRNIOEANDIDONN S SRR cw_anN =

June 1992




- : I g ) N42 ROTARY MOWER .~
. K .‘F ‘ R B j - . . . . )
Lo o MOWEB DECK AND CHUTE o
1 . . Fais K L . " :
B : Y '} mér.  ParTNO. - DESCRIPTION - REQ'D
NI S 1 . G 29445  DECK -‘mowet 42 (1068 miml. ... ... oo o 1
‘ 2 C 29449 - BAFFLE-blade...............0 .0 oot 1
"3 .= -'C 20450  DEFLECTOR :-chute . . ....... ... .. i cn .. 1.
- : 4 C 29421 ROD -hinge . .. . oo e Y
‘ » 5 C 29424 . RING - "B L e -2
Lo W6 v € 29422 0 SPRING - RINGe . ...l C1
| 7 113- 118 BOLT - B/168” X 678" . . . 0. i e .4
: R . 192- 20 LOCKWASHER - 5/16'" /iv o oo i et 4
9 129- 102 . NUT-B5/16" ... e 4
‘ ' 10 C 29468* ° COVER-spindle LH. £ ... . ... .. .. .0 . ... . . . ... ... .. ... . 1
D 10 C 29469* - COVER -spindie R.H. (shown) ... .. . ... ... ms .. ., 1
S 11 187- 1036 SCREW-1;"4”-205elf-tappmg B 10
» 12 C 15560 . BRACKET -axle pivot . . ...t it e e e e e, 1
B . 13 111- 371 BOLT - 3/8" x. 1" carmiage . . .. ... .ot e e 2
L . - 14 . 192- 21 LOCKWASHER - 3/8” .. ... ... . . ... . . 0 i i, © 2
A8, 129- 103 NUT - 3B e e 2
/16 € 10821 PIN - clevis. .. L e 4
. ST ,195-°533 1 WASHER - 1/2 ... . 0 e 4
o 18 fC 10838 - PIN-safety ... ... .. i e 2
. 19 T182- 310 PIN - cotter 18 X' 17 L. .2,
20/ € 27096 . LINK - It . .. ..o 2
| « 0, C 3078 .KIT- dsscharge baffle « . ... e, 1
!‘ ’ _s€e page 15 if this mower
is used on tractor model -
116 prior to PIN 14066900 - ,
‘ SPINDLE. ASSEMBLY |
/ . . - .
y 17 C 30729* - HOUSING -‘spindle . ... ... .0 ... ..o ... ... 3
| 2 C 289771 BEARING - spindle " ... ... .vu v 6
3 - C 28483 * "SPACER - bearings i, .\ oo 3
! 4 C. 25542 - ADAPTOR - splndle O 3’
| 5 C 81452 © WASHER ....... ... .0 ... ...l i, 3 -
‘ e 08 S 182-7.21  LOCKWASHER - 3/8™ .. ... ... ... .. ... ...~ .o 3
| - L L 7. 113-. 233 - BOLT ~3/8" -16.x 1-3/4" .. ... ... ....... T 3
B B . - : .8 7 C 30122 SPINDLE™- outhoard . ... ... 0. .. ueeme i 2
B g9 . . C. 29431 SPACER -spindle ... ... ... o -3
: S 10 LC 29464  BLADE - 14-1/2" (370 mm) .5 ... v '3
AR ' <11 .. €. 29691 . SCREW >5/16" x 1" self-tapping. ... ... ... oo uoe . on... 12
B /) 12 . C 29466  SPINDLE - CBNTOr . .. .\ .\ v oot 1
. 13 :131- 938 NUT - 3/8" flange lock . .. .. . .., 12
' ' ’ 14 113- 207 OLT - 3/87 - 1B X 17 L e 12
* If original housing had threaded maunting
' holes also use (4} of 113-207 bolt and (4}
. of 131- 938 lock nut. .
June- 1992

u,‘:“




: : . N42FIOTARYMOWER W ; -1
;“ . L I - AxLE AND MOUNTING BRACKETS '

REF.  PART NO. DESCRIPTION *

C: 29470 - AXLE-rear ....... . S
"C- 20005 ° PIN-heightadjust ............. 00 e o PR
C 10482 SPRING - compression ......... e U A R
138- - 96 PIN - roll 3/16"" x 1”".° ' '

.............................................

L 28086  BRACKET - height adjust % . ..... . .... . 0 v i
111- 132 BOLT - 5/16° - 18 x 3/4” camage e ey
. 182- 20 LOCKWASHER-- 5/16" B e e e e foLin
129- 102 NUT-516" ....... e A A .
‘ ' C ' 26736 WHEEL - gauge .. ... T P

10 . C 16745 BOLT - shoulder :

11 .195- 533 WASHER - 1/ . . e e i e
12 131-11871 NUT - 3/8" - 16 lock

13 C 29473 . .FRAME - mounting

P
‘.,; '73
- aBeiliz
\\‘_‘__4‘

-
1)
m
(=]
o

-

©O~ID OGN —

...............................................

............................................

14 " C 15278 PIN -latch ......... e S SR IO
15 "138- 99 .° PIN:roll 3/16"” x 1 - L S
16 - C 27118 . BRACKET - sus;:ensmn adjust R.H. lshown) ........... SPEP e

16 . C- 27118 BRACKET - suspension adjust L.H.
17. 'C. 19088 . BOLT'- "'J" suspension adjust
18 .+ 1311182 ° NUT - 1/2" - 13 lock

................................

.........................................

18 . - 111- Bi7 BOLT - 1/2” - 13 x 17 carfi@ge . ... ,...cuvmne.innin., e .
20 - 131-1308 . NUT <1/2" lock . . .oowe ... .. IR S ,
21 7 C 10821 PIN-¢clevis.......... e [ DR N
22 % . 195- 533 © WASHER- 1/2" ... ......... e B
23.° . C 10838 " PIN-safety .. @.... .. .u . e

ANRNRNBN=SSRNESNNNNRNNN = - =

o Pl
: I~ - .
i e
%u
[
-
\ 3
. ‘//
o
. ’ s
L '-,‘/
B / "
P
L
e
. oY —
\
\
\ f' 'L
| i I
1 L - o
B .

8-2082-11 - o _ g © T June 1992




. 1

DECK DRIVE
FULLEY

. FLAT IDLER -
PULLEY"'

" ATTAGHMENT DRIVE -
PULLEY TRAGTOR) .

b
ey

‘j .

N'_A._a_.b_h'_l_s_l—a_n.a“,-.
WO NONRWN=0O0ONOAURWN =

" PART NO.
C - 25080

111. 366
111 371

195- 106

195- 525 .
© 14768

131-1181
C 12257
C 27108

C 16714

‘C 16745
. 195-2029
'C 26090
L 113- 410

" 131- 164

. C 14482

C 24321
C 22707 -
- C 29478

195- 633

C 20812

8-2982-13 ~

coor

. N42 ROTARY MOWER
- " IDLER PULLEYS AND BELTS .

DESCRIPTION

BRACKET -idier .. ... ........ -
e .
-~ BOLT~3/8"-16x 1" carriage". . ,........ e R
"WASHER - 1/2” .. /... .... P U S AR
WASHER - 3/8" . .:....... .. N e i
- SPACER - idler bracket . ... ... LT e S TR I
NUT - 3/8" lock', . ......... N U AP

BOLT - 3/8 - 16 x 1-1/4" carriag

a . ' N B . »

i

..............................

.............................

" PULLEY - idier, deck belt. . . . . R A L.
. ARM ASSEMBLY -idler ... 8. ... .. ...l .

BUSHING - SIBBVE . ..\ . oottt e e in e aeans s e
BOLT - shoulder ... ... e e e e

NUT - 1/2" ... e e e e
_SPRING -idler, deck belt ............ o e e .
"SPRING - idler, drive belt . ... .. ... e e e e e s o

" WASHER . ...... T P oL e

BELT - deck ...... S L. S, SR .
BELT -drive .. .. .. e e e e e
WASHER - spacgr ~....... e e e e e e
WASHER - spacer ... ...... . ..... e e .

June 1992

- ah b emd md dmh ek b A s ved b b () b R eeh b b e
4 - - -

F



S e MODEL N4Z AND No3 ROTARY-MOWERS .. = _ . 1§
| COVER KIT for N42 MOWER = - |
(If this mower is used on tractor model 116 prlor to PIN 14066900)

REF." PART NO. DESCRIPTION C S I : REQ'D -
C 29671 . KIT - mowercover............ e PP I
1 C 29669 ‘COVER EXTENSION -LH........... e e S - 1
1 C 29670  COVER EXTENSION - RH. (shown) ... ... ...... S e
2 . 18741036 - 'BOLT - 1/4’' - 20 self-’tapping e e e L. T2
3 - € 28092 - PAD foot rest ............................................... 2

" COVER KIT for N43 MOWER '
(If this. mower is used on tractor models 110-all, 116 pnor to PIN 14066900}

C 29674 . KIT mower cover .’

' e e e e e e e e e e e e i e e 1
1 . C 29672 - COVER - LH. i e e o - 1.
1 . C 2'9673 ) COVER - R.H.-(shown) .. ... ... 00 ot -1
2 13- .2 BOLT - 14" - 20 X B8 . L2
3 131- 934 CNUT - 1747 20flange - ... ‘2
4 C 26092 . PAD -~ fOOLTESt . . . o ol s 2
o -
./{' ) '
- Ly ) G .
7 . ’ -
- o ' s - ' B-2982415" . oo S A - : June 1992




. PA2 AND RM42 ROTARY MOWER . y ' : a7,

R G .. . DECK AND. CHUTE A
¥ P - B * H N ..
% 9 ) REF.-  PARTNO. - DESCRITION - . . ' . - " REQ'D
- 1 C 30715° DECK-MOWEr .. ..o vvveresinnn e, A e 1
2 .C 30724 CHUTE-mower............. el e 1
.3 C 30738  COVER-DBelt ..o v. oot e e e e 1
4 C. 30741  COVER - end, belt . .... P 2
5 '187-1036 - SCREW - 1/4" x W2 self-tap .. .......... 0 . .. . 0 i, 12
6. C 80744  DEFLECTOR - chute . . . ... EE NI 1-
7 C 30766  PIN-hinge..... e e e e e e 1
B8 . C 30767 SPRING -hInDR ... ... e 1
- 9 C 30768 © NUT -push . ... ... . i i, . 2
10. . 111- 217 BOLT - 5/16"" x 5/8" carriage ... ........ ... : oot 6 -
11 131- 911. NUFT-5/16" flangedock ... .. .0 .. ..., ... . .0 oo 6
I A
—
L .
ot J‘
| — -

8-2982-17 "+ T S o T June 1992

|




18

[ R R R R RRRERRRRRBRRRRRRRR SRR
i ' ’ ) ’ ' C ! \
P42 AND RM42 ROTARY MOWEH ST , ' 19
SP!NDLES BELTS AND PULLEYS
i REF. PART NO. DESCRIPTIQN ‘ L e © REQD..
1 . C 30729 HOUSING -spindle ... . ....... ... . e i i, 2
2 - C 28871 . - BEARING -spindle . ... . . ... i s ] 4
3 C 29453 " SPACER -bealing............... 00 .oiiuuruunnioiimina.. 2
4 C 25543 SHIELD - bearing . ... ...« ... . . v i e o2
] NSS SPINDLE - mower {use 032421 and (21 of 126- 13 keyl «v.oiaa 2
6 C 26541 SPACER - shield . . ..o\ ot e el 2
7. C " 30732 SPROCKET - timing . .. oot cie e e e e e e e 2
B C™ 30733 RETAINER - belt, timing . ... ... e e e b 2
g C 30734 .SPACER - pulley and sprocket e e e e e 2 .
10 126- "13 T KEY - woodruff 3/16"" x 5/8° . ... ... e e e 4
10 -126- 19 . KEY - woodruff No. 11 3/16” X TR 4
11 +131-1331 NUT - 318 e e e T4
12 C. 23452 PULLEY -drive .. .............. Ve e e e -2
13 113- 208 BOLT-3/8"-16x t- 1!4”'« ..... S [P e e 4
14 . 128- 103 NUT -3/8" ... .0 ... e I e 8
15 C 30736 BELT - timing . e e e 1.
16 . € 33275 - BLADE - 21-3/8" ... . . e e 2
17 . 113- 206 BOLT - 3/8" x 3/4" {install with lock tite} e e e e L 4.
.18 - -192- 21 LOCKWASHER - 3/8" . ., . .. . o i el i e e 4.
19. ~C 31216 - BELT - drive 101.87" (was 09- 1!2") ....... R .
20 C' 26080 . PULLEY - backside idler ............. e e 2
21 113410 BOLT - 1/2" - 13 1-1/2" ... ... ... .. e e e e 2.
22. 131-1182 NUT - 172 dock . ..ot e 2
23 C 30746 ARM Zidler ... ... e .
24 C 16714 BUSHING . ... .......... e e e e 1
25 195- B33 . WASHER . ... .. ... . . e S "
26 132- 310 PIN - cotter 1/8" x 17" [ ... . .. e o1
S 27 C 24321 - SPRING -tension ... ..... ... i i e e 1
. 28 192 721 CLOCKWASHER - 378" .. i e e . 8.
29 C 28972 WASHER ............. P e e e e 2
NOTE: . Belt'is correctly adjusted when you get
. 3/8' to 1/2'" deflection at center of belt '
with 30 lb.pull. * '
8-2982-19;

‘June 1992




* . P42 AND RM42 ROTARY MOWER

' MOUNTING BRACKETS AND AXLE
'y REF.  PARTNO.. ° DESCRIPTION ' : ,
1 C 30882* ° BRACKET - mountmg, front ........ R ..
2 C .'30884* ' BRACKEY - mounting, rear ........... R AU
3 C 15278 PIN-latch .:.............. e L
4 €’ 10482 SPRING - compression ...................... e ’
] 138-2073. . PIN - spiral 3/167" x 1-1/4" ... .. ......... S .
6 . 113- 417  BOLT-1/2" x-1-1/4" . .... P
7 - 131-.930 NUT - 1/2" flange fock . . ... .. ... e o
8 . C 30755  LINK-fift. ............. e N ST
g C 30758 ROD -Hft ... .. e
10 ©132- 310 PIN-cotter 1/8"" x 17" . .. ... ... ... e
11 C . 30759 AXLE -rear . ... ..o o e ce
127 C 20005 PIN - height adjust . . . .. e e
13 138-° 96 ~ PIN-roll 3/16" x 1" .. .- S
14 C 26736 - WHEEL-gauge .:.......... S S
15 C 16745 ~BOLT -shoulder ... .~ .................. B
16 195- 533  WASHER- 1/2" ... ........ e e
17 . 131-°938 | NUT-3/8" .16 lockflange .. ........... e
18 © C 31091 BRACKET - height adjust ., ...... ... ....civ. ...,
19 111- 132 BOLT- /16" x 3/4" carriage . .....:.......».........
20 131- 911 - NUT - flange lock 5/16 .. .. ... ... e e
2% ©o111- 0217 BOLT - 5/16" x 5/8"! carnage
22 . C 17686  BOLT-‘'J" ..... T PR P AR
23 131- 830 - NUT - 1/27 ﬂange FE e e e
24 . C. 10898 PIN - safety - A e [ e
‘26" 141- 56 © PIN-clevis.. . ...... e, D
28 C 26033 - LINK - ad]ust.........: ......... e e
}'_ ' * Use poth C30882 and 030884 for serwce for. -
correct fit.if used on P42 mower.
' 8-2932'21

...........
D T B R

21

REQ'D

NNBERNRNOERNNDNN D= Ao RN WN = =

June 1992




e

T

Bt T

REF.”  PART NO.,
"1 C 30735
2 111- 366
3 - .131- 938
4 .123- 101
5 C ' 25829
6 . C 25688
7 195- 520
8 " . 129- 102
9 131 931

8-2982-23

NOTE:

"PLATE - timing belt ad;ustung
"BOLT -'3/8 - 16 x 1-1/4"" carriage

_ BOLT - 5/16" - 18x 4"

.....................................

P42 AND RM42 ROTARY MOWER
BELT ADJUSTING PLATE

DESCRIPTION o .

NUT - 3/8"" flange tock .

------------------------------

SPACER - slegve (early production only) .
SPRING - compressmn {early production on! ]

NUT - 5/16". .

............................................

~NUT - 5/16" flange

Beit is correctly adjusted when you get

© 1/2"" to 3/8'" deflection at center of belt. :

with 30 Ib. pull

....................................

WASHER -.312"".1.D. X 38‘ OD........... P D '

23

" REQ'D

Juqe 1892 .




24 é . MODEL RBZ 882 T82 AND SB38Y SNDWCASTER S 285
T AUGER AI\ID CHUTE ASSEMBLY
% _u,fv : ; ) REF.  .PART NO. DESCRIPTION S o C : " REQ'D
p A NSS - HOUSING auger 38" (965 mm) {R82) (use C29875 C29877 '
' ' » " and (2) of 111-202, 129-163, 131-811) ... ... ... . . . oin.. 1
+ o1 . C ‘29875 ° HOUSING - auger 38" {965 mm} (882, 182, SBBSY) ................ A
2 C 25206 - AUGER - includes items 4,'9 and 22... .. 1
i 3 . 195- .522 WASHER -spacer .................c..0ui i i, “UAR
. .4 . C 25840 SLEEVE -bearing ............ ... .0 . ... .o vt 2
5 ' 121- 226  BOLT - 3/8""'NC x 1" {use lock tite for installation) . Iock ............ 2
6 - 131--938. " NUT-3/8"NChexflange ... .......couur e -4
7 192- 21+ LOCKWASHER - 3/8'" (early productlon} ......................... 4 .
8 . C 17775 SKiD-shoe ......... S R S 2.
9 C 2897 BEARING - 8UGET .. ...ty oo e e e e 1
10 111- 340 . BOLT - 3/8" 16-x 3/4” carnage ............................... 4
10 111- 371 BOLT - 3{8” NCx1"ecamiage .. ... ... ... .. . ....... .. 4
1. C. 15248 - CHUTE-discharge .- ... .......vuienun i P
12 113 1 BOLT - 1/4" NC x 12" hex .. . ..., . e on e 2
13 131-1102 ° NUT - 14" NChex 1ocK . . .« ..o o S2
14 C 16940 " _DEFLECTOR .. ... ... .. s 1
15 ~111- 340 BOLT --3/8" NC x 3/4" carriage.......... Ce e e eeooos 2
16 - C 28263 . WASHER - dished 25/64"" X 17" ... . v - 2
17 C 22774 WING NUT - deﬂectorlock...................‘....».....-.:..< ..... 2
18 C 15334 . BRACKET -chute holddown . ............... ... ... . . ... . . ... ) 3
19° - 111- 132.  .BOLT - 5/1 6 NC x 3/4" carriage . . . . .. e e e e ' 9
20 131- 911 NUT - 5/16”NChexflange.1,.......”..........;...,..,....'... 9 .
21 - 192- 20 "LOCKWASHER - 5!16 (eariy productlon) e e '8
22 C, 25841  SHAFT -stub.........:...... R A o e L2
. 23 C 17878 ' 'BLADE -scraper............ P e e e " 1
v 24 . C .24840 COL -chutecontrol . . .... 0. ... ... ..o 1
s 25 195- B25 WASHER 3/8" plain, (early productlon] ...................... .. B
26 . C 24643 = ROD-chutecontrol ................... e SR 1
27 C' 24644 . CRANK'-chute control ... ..... P R B
28 132° 300 PIN - cotter 1/8" x 7/8" ....... PO U e
_ ~.28° . C 29684 - ROD-fift .......o...... SRR S S 1-
Do - 30 C 29663 PLATE - lift adapter. .. .........,. ... S e . 1
. 31 111- 524 BOLT - 1/2” - 13 x 1-1/2" carrlage ...... L e e T 1
| 32 192- 23 LOCKWASHER - 1/2" o .. .. e e 1
| 33 129- 105  NUT-1/27.-13hex ............... e
34 . C 29885 BELLCRANK - lift . . ... i e R
35 o 0132- 310 PIN - cotter 1/8"" x' 1" ... .. .. ......... PR e 1
36 - C 10898 PIN-safety ....7... ... .. ....... R SO | 2
37 . 195- 533 WASHER- 172" ..., ................ L 4
- 397 C 29877 SCREW - chain adjust {S82, T82, SB38Y) e e - 1
40 129- 163 NUT - 3/8"" - 24 lock {S$82, T82, SB38Y) T A 2
3 -
8 2982 25 g R ‘ | '_ T June 1992




- 'MODEL R82, §82, T82, SB38Y SNOWCASTER * ' 27
. 4 MOUNTII&G COMPONENTS AND DRIVE ASSEMBLY -

N ,53‘-“.,‘ N R . . - . . . . W T e r‘ . fa ) '
§_F 4 ) REF.  PARTNO.  -DESCRIPTION SR oo REQ'D
o 1 C 28277  FLANGETTE.........:..... e e T . 4
‘ i 2 C 28817 - BEARING - 3/4" (includes locking collar) ... ... .. .5 .. ............. T2
. 3 111- 132 BOLT - 5/16"" - 18 x 3/4" carriage . .. ... .. U S -+ UAR .

: 4 192-. 20 LOCKWASHER - 5/16"".{early production) - . ... .. e P 4

; 5 131- 911 ° NUT-5/16"hexflange .................. .0 0. . 0. . o v -4
; 6 113- 102 - BOLT - 516" - 18 x 3/4™ ... ... v e e 2
7 C 19553 SPRING - extension ... ...... ... .. .. 't 1

: 8. - 192- 21 LOCKWASHER -.3/8"" ... .. S .3

- 9 129- 103 NUT-3/8"-16...... e e e e e 3

: 100 7 -138-2040 . - PIN - spiral 1/47 x 1-1/2" ... ..... . ..... ... F 1

; 11 -7 C 10482 - SPRING - compressio O TN 2
.12 C 15278 PIN-latch ... ., e e NP . e 2

13 . 138-2073 PIN - spirat 3/6' x 1-174” ... ....... ..., e P, o2

14 - C 29680 ' BELF-drive.................. S 1
15 C 15329 . "PULLEY - "'V idler. . ... . e 1.

16 113- 233 BOLT-3/8" - 16x 1-3/4" .. ..o ... ... .. ... i e 3

17 C 15343  PULLEY -idler.4-1/2" . . . . . e 1
18 . € 29024  COLLAR - lockifg fincluded with bearing} . ....... ............... 2

19 C-19233  SHAFT - drive .. ...\ ettt e 1

20 C 19731 CPULLEY -driveshaft . .. .......... .. .. ... . . o0 . 1

21 C 18183 ' CHAIN - auger drive #40 .. ... . ... ... .. ..... e 1

22" C. 28983 .- LINK-offset #40 . .. .. ... .. .. .. P 1

' . C 728982 LMK -connecting #40. . ... ... ... ... L L e Y 3

23. C. 23535 . PULLEY.-idler 2-1/2" (B4 mm). ... 0. ... ... o it Rk

24 C 29681 - BRACKET -mounting ... ......... . ...... e vt

25 . C 15296  ARM-idler ........ e P S 1
y. 260 .. 132- 310 © PIN:cotter /8 x 17 ... ... 3.
27 195-. 533  WASHER - 1/2" ... .. ........ T . S PR Lo 3

- 28 C- 29693 . PIN - Clevis 1/2" x 1-3/4" ... . ... AR o e . 2

29 C 29687 SUPPORT -chute crank . ............. e . . 1

30" T 113- 207 0 BOLT - 3/8 - 16 X 17 . o e N |

31 .131-:938 ¢ NUT ~3/8" - 16 flange lock .. .......... S . U 1

32 .. .131-.911  'NUT - 5/16" - 18 flange lock (582, T82, SB38Y) .. ................ oA

;i: ' v
~

8-2982-27 .




MODEL L52, M52 AND UB38 UTILITY BLADE. - - . "~ - 29

< UTIITY BLADE = =~

"

g ! 'REF. PARE 'NO. DESCRIPTION . .
1 - C 15461 = BLADE ASSEMBLY - 38" {965 mm) . . . e e e v -1 -
2 - C 15462 ° EDGE - cutting . .. .7 ..... L e N
3 111-.0.132 . BOLT - 5/16” - 18 x 3/4" carriage . . .. ... e e e 8
3 111- 203 = BOLT - 5/16"” x 1" NC carriage . ....... PR PUN e UAR
4 192- 20  LOCKWASHER - 5/16™ ... .. P A IR T S . UAR
5 129: 102, NUT- 5/16" NC hexe........... e P . UAR-,
5] C 154947 PIVOT -blade. ............... e e e .
-7 C. 15495 PIN~ blade pivot ... ...... ... ... ...... S P
8 132- 310-  PIN - cotter 1/8"" x 1. ......... e L L
9 C 296569 . BRACKET -puSh .. ..........oioiseusoinhnnnnn i en
10 113- 417 BOLT - 1/2"" x 1-1/4""NChex ........... e e
11 S 131- 166 NUT-1/2" NChex. ......... ...... T PR
12 ‘'C 29661 BRACKET - mounting ......... e e RN e
13 C 10482 .. SPRING - compression ... ... e e e e .
T4, . C 15278 PIN-latch ... .0c ..o bl e
15 . 138- 99 PIN -roll 3/16"" x.1-3/8" . ... ... .. . ... I e
29912 PIN - bracket pivot . ... 3. ... ... L
© 15469 © SHOE - skid. . ... ... .. e e e e FET S
" 29668 ROD -lift ........... e e e :
E 10888 PIN - safety.. . ... .. e e P . .
20 - > 27779, . SPRING - blade extension . @ . ..... .~ ....... e e L
21 7 . .C, 29663 PLATE -adapter ... .0 .. -, ..., i,
22 . 111- b24 BOLT - 1/2"" - 13 x 1-1/2" carriage . ........ ... ..... e e
© 23 192- 7 23 LOCKWASHER - /2" . ....... S AP e e e e
24 . - 129- 105 CNUT - 12 3 e e P
26 C. 29665 ..BELLCRANK - lift .......:........ e S »
26 . C 29667 LINK-connecting........................ ..... S
27 . 7 195- B33 . WASHER - 1727 .. .. .. ... i, e
28 " 131- 911 NUT - 5/16" - 18 flange lock ... ... .. PO AT e

-
o
aOO000

| 8298229 o o o T June 1992




(iR
P

Bt

e ke D ST

REF.

CRNID . DOEWN =

129- 103

A
I

131- 1180

¢ 248710
. 182- 516
193-1004 - -
.. C 29500
'C 14768 .
"113- 207
'195- 525

i92- . 21

.. 8-2982-31

NUT - 3/8" 0.0 .. A T

B97 BAGGER. L o
BAGGER ASSEMBLY g

NUT - 1/47 1ocK . Cooiveeenns s, S
SEAL - chute{cuttoh‘t) .....................
SCREW #10'x 3/8'".{use before SfN 8U10890)

NUT - #10 washer head (use befOre S/INBUT09SO}- ... it '

BRACKET - mountlng e T
SPACER....... T Came e T .
BOLT - 3/8" x 1% .
WASHER - 3/8’...-..‘ ..... DR T
LOCKWASHER - 3/8" L. T e e

_REQ'D

PART NO. "DESCRIPTION , , ‘ .
C 29489 °. COVER - bagger..;.'..:_.." ....... 1
C 29490 - SCREEN -cover....... e e e e 1
C 29491 PLATE - shield ....... P e e e T 1
. C 29492 HANGER - hopper. . ... .. .. P R 1
'C 29493 - EXTENSION - upper chute ... .... e e e e e e 1
NSS ' * TUBE - clear plastic {use C30105 and C30106 before : .
S S/NBU‘!OQSO)shown..'...................'..'.._........-.. 1°
C .30105 TUBE - discharge (use S/N BU10990 and after). .. ................ 1
NSS . . - .BOOT - mower (use C30105 and C30106 before S/N BU10390} shown 1
C 30106. BOOT -'mower (use S/N BU10990 and after) ............ ... IV 1
- { € 29498 . . ROD - hopper support... . . . R RO SR 2.
. C 20178 GRIP-handle......... e 4
'C 28438  HOPPER- bagger ............. e e 2
. 187-1738  SCREW - #10x 1/2'" self-tappmg ...... e e e 9
- 193-. 42 LOCKWASHER - #10 external tooth ... ... . .. e, 9
~ 182- 524 SCREW - #10 x 5/8” ... .. .. .... BN T -, iz
- 195- 513 WASHER - #10 ‘ ........ 12
192 18 - LOCKWASHER - #10 © ", ... . ... L AU e 12
120- 717 NUT - H10 . oot e e o e R N 12
C113- B BOLT - 174" x 1-112" e 12
113~ - 3 BOLT - 1/4" x B4 - e e 2
195-" 518 WASHER - 144" v e e e e 4
4
2
5
5
1
2
"4
2
4
a4

June 1 9‘9‘2 .




: . - ge7zmaeeER - . . . 33
| | | - BAFFLES | |

o |

gt

e}..‘- 3
N

;

. .. REF. PART NO." : DESCRIPTION B ' o . T o REQ'D . -
'C 29482 © BAFFLE-LH. ............ B P e L '
C 29483 BAFFLE - front ............... e P
C 29484 - BAFFLE-RH. ....... e e e A e
131-. 938 NUT - flange lock 3/8"" . ... ... ........ e e e
C -29486 BAFFLE - chute ... .. . . ... ... e i i e e
141- 3 PIN-clevis. .. ... o e PP
193- 82, NUT-push,.. ........0.......... e e e e S
C 16450 PIN -cofter- . ........ T PPN e »
111- 132 BOLT -5/16"” x 3/4" carriage .. ......... 0 .c....'%. [P
131- 911 . NUT - flange lock 5/16" . . . . . S e
111 371 - BOLT - 3/8" - 16 x 1"" carriage )

-'O_(D@ﬂb)mhmMA—-

—

_a{Q(QMNN_\ﬂ_\—\-;

°

' 8-2982:33 . . . S ©c. T Jine 1982




REF.

DB AW =

PART NO.

. C 29513 .
.C '28436
111- 1132

1131- 911,

. C 28434

.C 32101
C 29871
151- -88
C 24610
.C 25114
113-. 103 . -
195- 521
131- 176
C 28438
C 28439
C 28440
C. 30777
C 30773
C 30774
C 28448
C ' 14768

.113- 207

© 195- 525
192- 21
129- .103.

. '8-2982-35. -

BIGSA AND BGAS BAGGER
" BAGGER ASSEMBLY

'DESCRIPTION

BRACKET - mounting - . . . . e

BRACKET - retaining, hopper. ......... e e
. BOLT - B/16" x 3/4" carriage ........ e S
"NUT - 5/16" flange Jock . .. .. .....% ... ... e ‘

" FRAME - support . ..... [P e S
COVER - bagger . . . .. e e Pl
© HINGE -cover..C...... i

BAG -grass. . ........ P P A

ROD - bag, support

‘CHUTE -'lower

CCHUTE -upper. ... o0 o el
SPACER . .. . o eee e ST
BOLT-- 3/8" X 17 .. .\ vie .. SIUETNO
WASHER - 3/8" .. ... .. ....... ... ST,
L.OCKWASHER - 3/8"" )

............
......................................
.............
............

TUBE - r@taining . - . . .+ .+« e nnne i,
SKID - mower, RH. .. ..., . .... P
CHUTE - middle :

.............
................................................
............

...............................

NUT - 318

. 35

PRRNBNS s RNMRNNRNN S =

. Jure 1992



T 1 MOWER smowcn.srea u11|.|'r¥ BLADE AND BAGGER - - 37
L DECALS
41 &) ReF.  PARTNO. . DESCRPTION .~ . . -' o ' REQ'D
o 1 " € 31086 . ° DECAL - “Flying Debris’" (B9BSA, B97, N42, N43, P42, BG42, HM42) . 2
L2 Cc 31088 . DECAL - **Spinning Blade’’ (B96SA, B97, BG42) ............ e - Al
3 '321-6433  DECAL - cutting height IN42, N43). . .. ... .0 oo ven. P -
4 C 31087 'DECAL - *“Spinning Blade®' {N42, N43, P42, RM42) ..... e : 1
B C 12519 DECAL - “'No Step'’ iIN42, N43, P42, RM42) .............. e 2
N 321-4199 ' DECAL - “*auger warning’’ {R82, S82, T82, SB38Y) . ............... 1
7 ~C 16102 . DECAL - drive belt (R82, $82,,T82, SB38Y) .. ........ ... .. .. . 1
: S o . 8 C 27938 . DECAL - Hi CAST 38" {R82, 582, T82 SB3BYY. . .. 1
— ‘ — - 9 NSS : - DECAL : stripe {(R82, S82, T82, L52, M52) cut to'length {use C31328)| . 1
A_ - ' A n 1 10 .. C 31989 DECAL - “INGERSOLL" (R82 $82, 782, L.52, M52, SBBBY uB3g) .... .
WARN'NG ‘ CAUTION 11 " 321-4686 © - DECAL - *Pinch Point’’ {L52, M52, UB38) . .. ... ... e S 1,
—— ' 12 C 31046. DECAL - 38" (LB2, M52, UB38)........ e PRSI s 1
FLYING DEBRIS KEEP HANDS AND FEET A SPINNING BLADE 13 C. 31088  DECAL - “CAUTION" (BOESA, BG42) ,...... e T S
OPERATE MOWER ONLY . . R OF THIS AREA SEE GPERATOR'S MANUAL BEFORE 14 - C 31090 DECAL cuttmg he!ght P42, RM42) ..... . P 1.
WITH ISCHARGE CHUTE BLADE TILTS WITH ’ . ATTEMPTING TO CLEAK. PLUGGED' T - T . :
GUARDICOVER OR COMPLETE . SPRING TRIP ACTION OISGHARGE CHUTE. . - . ‘ u : : ' ‘ S
' DEBRIS MAY CAUSE INJURY . : . PINCH POINTS : CONWT:e':f‘ofﬂ-.“f’:ﬁﬁ':.“smt -
' COULD CAUSE - ~ 1k —
: PERSONAL INJURY g g
) ) o »
. ..
H
" ROTATING AUGER : ' SPINNING BLADE | . | = -~ ‘
o N e (A
.1 CHUTE WHILE EMGINE 15 RUNNING . . . ?—QNTJ?CT -CAN 'INJURE L
‘ ‘ . ‘ BELTINSTALCATION -
§ NO STEP . - ——
' ' 1 5 5o R com s ovasems @
3 ' 'I'RAC‘T.CIRD Ve PULLY ‘ i
8—298287 ‘ el e : o : . June 1992
- . - ) N l . i ‘ . . \ ,
. " . -t _




e m o Ne; s~ — [ R DFENMN M FRO N LN OOORNANOBWRNRINN
AN A O NN A AN A A AT OO NG A O AETNNRONNON AR N T A At A A D NN NN A W NN AN NN—= 0 M

B 0l ee o w o e e T ST

REF.
‘NO.,

77173151195?1177915795999957155913131713553515579113915795377.7
™. 2232333 o e e HeEGNOONNODEMOAM NN HANmm 11112222 e -

" PAGE
NO .

03333685&656389000000111111111332214538801255553333333333399963‘

Bl N o .5no1233331122222222222222222490011122222223333333333322983 --

oo Oo MINOOOMN - . CHNODOOONNOHBNONOOnnOODININN QO O T A
NN N ot - R . R -l [ K - - Y]
___~______________“.nb______,_q_______‘___*______u_q__._______w
838311122?77?2222222222222222222233555555555555555555555555111
- 33334453888889999999999999999999999999999999999999999999999222
- . 111.11.14.1111111111111111.111.11111111.1.__1..11111.....1l1111,111|.1.11111.1333 B

" PART
HO-.

EH D T Dow ) N PNMEONrn —O0 ~NOO o M e NONMN MOENNOHOMOOWNY - e
1251541119988511922324111712253214729311353412121721222121213287&111

'REF.
NO. - -

N HAAN MO R AT A A OO N NN AN IS I N NS AN A MO SO M AR A N S A N OV i LD P O3 P el rd ol O
A A HOIM e E NN A NN AN m eI OO SIS M TN o et SN S NNEN AR

f

" PAGE
-NO .

.00775139722222333335534551111111110014388888201111222881000000066699. i
‘111120111000000000000666711111111133333333330388883550030111l1199999...
K- ] ..11.1111111111111199999999999999999991111111113333333333
i . et et e X B

_._.___,_.____________,_______._._____________._-m___________‘____,_____.__
33331355999999999999991111111111111..1.1!..111.1111111111111112222222 ma o) e
111412222222212222222223333333333333333333333333333333333333333333333
11111111111111111111111|.1..111111111-1_111111111111111111111111111111111

NUMERICAL INDEX

- PART
NOD.

.- - Qo T~ m @ O O .- ;O - oo M OemOo=NN NBN NG oWNm | O
62891789111 1211.@1211151616861133933121122131113212111612?1113221712

REF.
NO

11222111333 2233333321 Mmoo 12222332122212 12312221 3323 — 23..&1.. o~

NO.

" PAGE

- : Lok - ..:‘22222222237?0066111174ﬁ1233523886677778330 .

-0 I ' T - P OAMONOMO A WO NN comMmoDoODOOMMnH 7,
7 ’ i ...»65896783&752&66739015291511111111122233333333555 1111222222222.&. .
FENINNOOORRARODTDROOTNO N O N

777?777?77773800000002&912_‘_,,,,_.._‘_H_.___q___________.__"______ o
000000000000001111!.11111231llllllllllllllllll11113333333333333333333

CCCCCCCCCCCCCCCCCCCCCCCCCClllllllllll11111111111111111Illlllllllllll>

PART:
NO .

R . F . .

oNOO 'O ’ ’ C W NO—em . . adoad OO0 . DD e . un
T T T e e e TN LD M) T U G0 N O R 00 T O e e — = 122321ll2227131579811211789113&

NO.

REF .

9999999911333_..1_31111111559959999555555775575597535559115957?99999397_.f
I 11133333333333 3222222211111122222 o 1322233 . - 11112111 .

PAGE .
NO

9033&.689036234690123802391335789012340145701132215725572554992345681
1 .a.5556666??788888999990115566666677777888889999117771030281222333333..4 R
i ,4.4:4;44&4&4.4,4&44&4&44,&&55566655666666566556666568838891111377?77777777
,_ 99999999999999999999999999999999999999999999999999990000000000000000
_ 22_
CC

PART
ND

222222222222222222222222222222222222222222222222223333333333333333
CCCGCCCCCCCCCCGCCCCGCQCCCCGCCGCGCCCCCCCCCCCCCCCCCCGCCCCCCCCGCCCC

4w~ O ) NEFw Omo n <wowb o w6 oo d o N L r~ - - oW

.
o

= 1 2221126{4!&.65:422252123:4291121192811521111222292 219123&.16.;&.558114911111 -
| . 8

REF :

e

-
s

<

_ ‘
0 _ 555355999335571153955711?911397_.37;55155557{9959777155595955955779757?9
=1 2221321 NN o~ - L K ] - 111232233333332 1212223 B

) . .

,PAGE

3.&0.&51235901336000226666689098374588908?111223485011223445789131235 -
TN AOL ST ON S TONADRAR AN MMM O Gl (A0~ 0 0 OF et ot PP P D D O P O OO OO O O N 0 )t~
MOV O—- NNV ODCOCOOOOORNR OO A AN SIS T TOROAONNO ST FTFF S
&.4555555555566666666666777777788888888BB885888999999999999999999999 :
22222222222222222222222222222?_2222222222222222222222222222222222222
CCCCCCCC.CCCCCCCCCC.CCCCC>CCCCC.CCCCCCC.GCCCCCC@CCCCCCCCCCCCCCC‘CCCCCCCC.C

NUMERICAL INDEX.

C24640

,13961183&.69. _..._6 5113..".... 2.:45587 B N (o] 90..4..46015..42 3127.“ 09 O N
5341111221223185215221113112111121671?811222111128222172152111121229.

£l

.REF.
" NO.

— g — AN A M . Ml 1222222222222 oo — 11222222 TN 1212121133;

"PAGE
NOD.. .

- . T .
2222211188838819228888888386943129.&5020#&455555065838831355574?.51100.
| 8888822299999951885664??777923466599505111.&,414:4:4.&.8778885330.000?532211
(= TS OCODOOODONI T NN NNNEAMALT ST F OSSO OO NSO OOR N T IN MmO W
=z 1 COoO0OCoOQOUOOCoONNTIIITINNNNNNIRNNNINMIONONINUYUOYOUOYOLUONRNMNMNODACGOONCOCMNND M 233
1 Ll R R e R R R R e e e R R e N R R e I I e R R G B B R e s L T el R e R e R R e W R e B SVl VN I T S I N S IV NV
CCCCCCGCCCCCCCCCCCCCC&CCCCCCCC.CGCCCCCCCCCCCCCCC‘CCCCCCCCCC.CCCCCCCCCC_CC




